EXIGIFYE Test Report No.: PSU-QSZ2507090114RF02

CHANNEL

BANDWIDTH 20MHz / QPSK MODE TX channel 26365
ENVIRONMENTAL o

FREQUENCY RANGE |Above 1000MHz CONDITIONS 23deg. C, 70%RH

INPUT POWER DC 3.7V TESTED BY Hanwen Xu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

PK+ PK+ PK+ - : Antenna
Rg Fre['?ntll_lezr]\cy Level Limit Margin Cor{r:g;mn Polarization Af";:u]th Height
[dBm] [dBm] [dB] 9 [m]
4 | 3,747.000 -37.53 -13.00 24.53 27.04 241 1.00
4 | 5,620.500 -40.59 -13.00 27.59 34.97 241 1.00
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Frequency in Hz
O PK+ Level @CriticalPoint N\,PK+ Limit @FCC_RSE_LTE_Band{2,4,5,12(17),25,26,35,36,66,71,72,77,78,85} -13
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CHANNEL
BANDWIDTH 20MHz / QPSK MODE TX channel 26365
ENVIRONMENTAL o
FREQUENCY RANGE |Above 1000MHz CONDITIONS 23deg. C, 70%RH
INPUT POWER DC 3.7v TESTED BY Hanwen Xu
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
PK+ PK+ PK+ . . Antenna
Rg Freil'c\]ntll_lezr]\cy Level Limit Margin Cor{r:;;mn Polarization Afér:u]th Height
[dBm] [dBm] [dB] g [m]
4 | 3,747.000 -43.06 -13.00 30.06 26.75 A" 238.6 1.00
4 | 5,620.500 -40.27 -13.00 27.27 34.71 \") 1 1.00
£ 20
1G 2G 3G 4G 5G 6G 7G 8G 9G 106G Frequer‘cyi‘:SHGZ
O PK+ Level @CriticalPaint N\,PK+ Limit @FCC_RSE_LTE_Band{2,4,5,12(17),25,26,35,36,66,71,72,77,78,85} -13
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3.7 PEAK TO AVERAGE RATIO

3.7.1 LIMITS OF PEAK TO AVERAGE RATIO MEASUREMENT

In measuring transmissions in this band using an average power technique, the peak

to-average ratio (PAR) of the transmission may not exceed 13 dB

3.7.2 TEST SETUP

3.7.3 TEST PROCEDURES

COMMUNICATION
SIMULATOR POWER SPLITTER E SPECTRUM
ANALYZER
10dB ATTENUATION
PAD
EUT

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;
2. Set the number of counts to a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.

3.7.4 TEST RESULTS

Please Refer to Appendix of this test report.
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4 INFORMATION ON THE TESTING LABORATORIES

We, Huarui 7layers High Technology (Suzhou) Co., Ltd. ,were founded in 2020 to
provide our best service in EMC, Radio, Telecom and Safety consultation. Our
laboratories are accredited and approved according to ISO/IEC 17025.

Huarui 7Layers High Technology (Suzhou) Co., Ltd.
Lab Address:

Tower N, Innovation Center, 88 Zuyi Road, High-tech District, Suzhou City, Anhui Province, China
Accredited Test Lab Cert 6613.01

If you have any comments, please feel free to contact us at the following:

Suzhou EMC/RF Lab:
Tel: +86 (0557) 368 1008

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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5 MODIFICATIONS RECORDERS FOR ENGINEERING
CHANGES TO THE EUT BY THE LAB

No any modifications are made to the EUT by the lab during the test.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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6 Appendix

GPRS 1900/EDGE 1900

PEAK-TO-AVERAGE RATIO(CCDF)
Test Result

Band Channel Result(dB) Limit(dB) Verdict
GPRS1900 512 1.42 13 PASS
GPRS1900 661 1.42 13 PASS
GPRS1900 810 1.42 13 PASS

EGPRS1900 512 2.74 13 PASS
EGPRS1900 661 3.68 13 PASS
EGPRS1900 810 1.60 13 PASS
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Graphs

GPRS1900-512

MultiView Spectrum -

Ref Level 36.00dBm  Offset 6.33dB @ AnBW 10 MHz SGL

® Att 40dB MeasTime 40ps
TRG:IFP

1E-01 l\

1E-02

1E-03

1E-04

1E-05

CF 1.8502 GHz Mean Pwr +20.00 dB

2 Result Summa Samples: 400
|g 28.13 dBm 29.41 dBm 1.28 dB 1.36 dB 1.42 dB 1.42 dB 1.42 dB |

- - Avorted [N g s

GPRS1900-661

MultiView Spectrum -

Ref Level 36.00dBm  Offset 6.29dB @ AnBW 10 MHz SGL
o Att 40dB  MeasTime 40ps
TRG:IFP
i
1E0T
H
1E-0.
1E-03
1E-04
1E-05:
CF 1.88 GHz Mean Pwr + 20.00 dB
2 Result Summai Samples: 400
|g 27.93 dBm 29.20 dBm 1.27 dB 1.32 dB 1.40 dB 1.42 dB 1.42 dB |
g S Moted NN S T
GPRS1900-810
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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MultiView Spectrum

Ref Level 36.00dBm Offset 6.27 dB ® AnBW 10 MHz SGL

& Att 40dB  MeasTime 40ps
TRG:IFP

1E01 i

1E0

1E0

1E-04

1E-05

CF 1.9098 GHz Mean Pwr + 20.00 dB

2 Result Summa Samples: 400
|§r 28.19 dBm 29.51 dBm 1.32 dB 1.38 dB 1.42 dB 1.42 dB 1.42 dB |

- - mvorted [N & R

EGPRS1900-512

MultiView Spectrum -

Ref Level 36.00dBm Offset 6.33dB ® AnBW 10 MHz SGL
& Att 40dB  Meas Time 40 ps
TRG:IFP
1E-01 T
I
1E-0
1EQ
1E-04
1E-05
CF 1.8502 GHz Mean Pwr + 20.00 dB
2 Result Summal Samples: 400
|§r 26.04 dBm 28.71 dBm 2.67 dB 2.62 dB 2.72dB 2.74 dB 2.74 dB |
: I
EGPRS1900-661
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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MultiView Spectrum

Ref Level 36.00dBm Offset 6.29 dB ® AnBW 10 MHz SGL

& Att 40dB  MeasTime 40ps
TRG:IFP

1E01

1E0 \

1E0

1E-04

1E-05

CF 1.88 GHz Mean Pwr + 20.00 dB

2 Result Summa Samples: 400
|§r 24.55 dBm 28.12 dBm 3.57 dB 2.44 dB 3.62dB 3.68 dB 3.68 dB |

- S woted S 000

EGPRS1900-810

MultiView Spectrum -

Ref Level 36.00dBm Offset 6.27 dB ® AnBW 10 MHz SGL
& Att 40dB  Meas Time 40 ps
TRG:IFP
1E-01 \
|
1E-0
1EQ
1E-04
1E-05
CF 1.9098 GHz Mean Pwr + 20.00 dB
2 Result Summal Samples: 400
|§r 26.34 dBm 27.83 dBm 1.49 dB 1.48 dB 1.58 dB 1.60 dB 1.62 dB |
:  vew D RN
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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VERITAS

26DB BANDWIDTH AND OCCUPIED BANDWIDTH

Test Result
Occupied 26dB Bandwidth .

Band Channel Bandwidth (kHz) (KHz) Verdict
GPRS1900 512 242.855 304.70 PASS
GPRS1900 661 244174 304.70 PASS
GPRS1900 810 243.864 304.70 PASS
EGPRS1900 512 247.063 312.19 PASS
EGPRS1900 661 245.403 317.18 PASS
EGPRS1900 810 248.134 313.19 PASS

Huarui 7layers High Technology

(Suzhou) Co., Ltd.
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Test Graphs

Occupied Bandwidth

GPRS1900-512

Ref Level 36.00 dBm Offset 6.33dB ® RBW 5kHz

= Att 40dB ® SWT 35(~32s) ® VBW 20kHz Mode Auto FFT
1 Occupied Bandwidth

1Pk View
Mi[1] 25,05 dBm
30 dBn L T1.850 268900 GHz
Y
20 dBrr [\

R
o f M N j
0B

-10 dBm
0 dBrm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF1.8502 GHz 501 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table
M1 1 1.8502689 GHz 25.05 dBm Occ Bw 242.8546645 kHz
m 1 1.850078 46 GHz 893 dBm Occ Bw Centroid 1.850 199887 GHz
T2 1 1.85032131GHz 7.60 dBm Qcc Bw Freg Offset -112.641224 384 Hz
Meosuing...  NNNNNRNNN Ry T

GPRS1900-661

Ref Level 36.00dBm  Offset 6.29dB ® RBW 5kHz

® Att 40dB ® SWT 3s(~3.2s) ® VBW 20kHz Mode Auto FFT
1 Occupied Bandwidth

1Pk View
m1[1] 24.81 dBm
30 dBm o T.880068 900 GHz
Y
20 dBn \/4\‘\(
10 dBm -
0 dBm
-10 dBmy
0 dBmy \/\/\\/\
30 dBm
-40 dBm
50 dBm
-60 dBmy
CF1.88 GHz 501 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table
M1 1 1.8800689 GHz 24.81dBm Occ Bw 244.173840414 kHz
m 1 1.879877 88 GHz 8.73 dBm Occ Bw Centroid 1.879.999 966 GHz
T2 1 1.880 12205 GHz 6.82 dBm Occ Bw Freg Offset 34.41743207 Hz
Measuring...  NNNNNNEN = e
GPRS1900-810
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008

(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 83 of 159




Test Report No.: PSU-QSZ2507090114RF02

MultiView
Ref Level 36.00dBm  Offset

Spectrum

6.27dB ® RBW 5kHz

@ Att 40dB ® SWT 3s(~3.25) ® VBW 20kHz Mode Auto FFT
1 Occupied Bandwidth 1Pk View
m1[1] 24.99 dBm
30 dBr 1,509 868 500 GHz
¥
20 dBm 7 b’\x
10 dBm =
0dBm
-10 dBmy
0 dBmy %
-30 dBmy
-40 dBmy
-50 dBm
-60 dBm
CF 1.909 8 GHz 501 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table
M1 1 1.909 8689 GHz 24.99 dBm Occ Bw 243.863 611 247 kHz
T1 1 1.909 678 05 GHz 8.98 dBm Occ Bw Centroid 1.909799 982 GHz
T2 1 1.909 92191 GHz 7.10 dBm Occ Bw Freq Offset -18.389 623 642 Hz
Measuring...  [NNNNENNN g 20
MultiView Spectrum -
Ref Level 36.00 dBm Offset 6.33dB ® RBW 5kHz
& Att 40dB ® SWT 3s(~3.25) ® VBW 20kHz Mode Auto FFT
1 Occupied Bandwidth 1Pk View
M1[1] 2232 dBm
30 dBm - 1850 214000 GHz
y
20 dBm “‘“\\ﬂ
10 dBrm 12
0 dBm /
-10 dBmy
| -20-dBm
-30 dBmy
-40 dBmy
-50 dBmy
-60 dBmy
CF 1.8502 GHz 501 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table
M1 1 1.850214 GHz 22.32.dBm Occ Bw 247.062 764 593 kHz
T 1 1.850077 95 GHz 7.44 dBm Occ Bw Centroid 1.850201 478 GHz
T2 1.85032501 GHz 6.85 dBm Occ Bw Freq Offset 1.478 446 923 kHz
Measuring... I o 0orn

12:45:56

EGPRS1900-661

Huarui 7layers High Technology
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Tower N, Innovation Center, 88 Zuyi Road, High-tech
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VERITAS

Ref Level 36.00 dBm

30 dBrmy

@ Att 40 dB & SWT
1 Occupied Bandwidth

MultiView Spectrum

Offset 6.29dB ® RBW 5kHz

35(~3.25) ® VBW 20kHz Mode Auto FFT

1Pk View
Mi[1] 22.79 dBm

20 dBrmy

1.879991 000 GHz

10 dBry

0 dBm

-10 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz

501 pts 50.0 kHz/

Span 500.0 kHz

2 Marker Table

M1
T
T2

1 1.879991 GHz
1 1.8798781GHz
1.880 123 5 GHz

22,79 dBm Occ Bw
6.817 dBm Occ Bw Centroid
7.11 dBm Occ Bw Freq Offset

245.403 304 469 kHz
1.880000 797 GHz
797.119 403 362 Hz

Measuring...

= 2025-07-24
12:46:31

EGPRS1900-810

Ref Level 36.00 dBm

@ Att 40 dB & SWT

MultiView Spectrum

Offset 6.27dB @ RBW 5kHz

35(~3.25s) ® VBW 20kHz Mode Auto FFT

1 Occupied Bandwidth 1Pk View

M1[1] 21.90 dBm

30 dBm

20 dBrm

1.909 830900 GHz

10 dBry

H"-—\,\

0 dBm

-10 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.909 8 GHz

501 pts 50.0 kHz/

Span 500.0 kHz

2 Marker Table

m
T2

M1 1 1.909 8309 GHz

1.909 677 35 GHz
1.909 925 48 GHz

21.90 dBm Occ Bw
8.02 dBm Occ Bw Centroid
7.50 dBm Occ Bw Freq Offset

248.133674 555 kHz
1.909801415 GHz
1.415092 352 kHz

Measuring...

= 2025-07-24
12:47:07
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26dB Bandwidth

GPRS1900-512

MultiView Spectrum -

Ref Level 36.00dBm  Offset 6.33dB @ RBW 5KkHz

® Att 30dB ® SWT 35(~3.25) ® VBW 20kHz Mode Auto FFT
1 Frequency Sweep

1Pk View
MI[1] 25.00 dBm
1.850 268 930 GHz

30 dBrm

|

20 dBrmy

10 dBry

0 dBm

-10 dBm

0 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.8502 GHz 1001 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table

M1 1 1.85026893 GHz 25.00 dBm ndB 26.0dB

T 1 1.85005715 GHz -0.81 dBm ndB down BW 304.70 kHz
T2 1 1.850 355 84 GHz -0.86 dBm Q Factor 6072.5

. = 2025-07-24
Measuring...  [INNENEER Ciiy

12:51:30

GPRS1900-661

MultiView Spectrum -

Ref Level 36.00dBm  Offset 6.29dB @ RBW 5kHz

@ Att 30dB ® SWT 3s(~3.2s) ® VBW 20kHz Mode Auto FFT
1 Frequency Sweep

1Pk View
M1[1] 24.78 dBm
30 dBm ™ 1.880 068 930 GHz
4
20 dBmr \j/\M\X
10 dBm
n
0 dBm

-10 dBm \

0 dBmr
-30 dBm
-40 dBmy
-50 dBmy
-60 dBmy
CF 1.88 GHz 1001 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table
M1 1 1.880068 93 GHz 24.78 dBm ndB 26.0 dB
m 1 1.879851 15 GHz -1.10 dBm ndB down BW 304.70 kHz
T2 1 1.880 155 84 GHz -1.16 dBm Q Factor 6170.3
Measuring...  NNENENNN = e
GPRS1900-810
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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1 Frequency Sweep

30 dBrmy

Ref Level 36.00 dBm
@ Att 30dB ® SWT

MultiView Spectrum

Offset 6.27dB ® RBW 5kHz

35(~3.25) ® VBW 20kHz Mode Auto FFT

1Pk View
Mi[1] 24.98 dBm

20 dBrmy

1.909 868 930 GHz

==

10 dBry

0 dBm

-10 dBm

0 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.909 8 GHz

1001 pts 50.0 kHz/ Span 500.0 kHz

2 Marker Table

M1
T
T2

1.90986893 GHz
1.909 65115 GHz
1.909 955 84 GHz

24.98 dBm ndB 26.0 dB
-0.96 dBm ndB down BW 304.70 kHz
-1.04 dBm Q Factor 6268.1

3 - 2025-07-24
Measuring... [ NNNREREN oo 12:51:59

EGPRS1900-512

Ref Level 36.00 dBm

30 dBm

MultiView Spectrum

Offset 6.33dB @ RBW 5

= Att 30dB ® SWT 35(~3.25) ® VBW 20
1 Frequency Sweep 1Pk View

kHz
kHz Mode Auto FFT

M1[1] 22.26 dBm

20 dBrm

1.850 208990 GHz

10 dBry

T .

0 dBm

-10 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.8502 GHz

1001 pts 50.0 kHz/ Span 500.0 kHz

2 Marker Table

M1
m
T2

1.85020899 GHz
1.850 044 66 GHz
1.850 356 84 GHz

22.26 dBm ndB 26.0 dB
-3.79 dBm ndB down BW 312.19 kHz
-3.58 dBm Q Factor 5926.6

. = 2025-07-24
Measuring...  [INENEER Ciiy

12:53:03

EGPRS1900-661
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VERITAS

MultiView
Ref Level 36.00dBm  Offset

@ Att 30dB & SWT
1 Frequency Sweep

Spectrum

35(~3.25) ® VBW 20 kHz

6.29dB ® RBW 5kHz
Mode Aut

o FFT

1Pk View

M1[1] 21.61 dBm

30 dBrmy

1.879973 030 GHz

20 dBrmy

e

10 dBry

0 dBm

-10 dBm

| 20 i

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 1.88 GHz

1001 pts

50.0 kHz/

Span 500.0 kHz

2 Marker Table

M1 1
T 1
T2

1.87997303 GHz
1.879 843 16 GHz
1.880 160 34 GHz

21.61 dBm

-4.48 dBm
-4.38 dBm

ndB
ndB down BW
Q Factor

26.0 dB
317.18 kHz
5927.1

Measuring...

. 20250724
FE 12539

EGPRS1900-810

MultiView
Ref Level 36.00 dBm

Spectrum
Offset

6.27dB @ RBW 5kHz

@ Att 30dB ® SWT 3s(~3.25) ® VBW 20kHz Mode Auto FFT
1 Frequency Sweep 1Pk View
M1[1] 22.68 dBm
30 dBr " 1.909 816 480 GHz
b4
20 dBm AW/\/\/
10 dBrm
0 dBm - 12
-10 dBmy
Py i
-30 dBmy
-40 dBmy
-50 dBmy
-60 dBmy
CF 1.909 8 GHz 1001 pts 50.0 kHz/ Span 500.0 kHz
2 Marker Table
M1 1 1.90981648 GHz 22.68 dBm ndB 26.0 dB
m 1.909 645 15 GHz -3.35dBm ndB down BW 313.19 kHz
T2 1.909 958 34 GHz -3.33 dBm Q Factor 6098.0
vessuring..  NNNEEEND o U
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BAND EDGE
Test Result
Band Channel Result (dBm) Limit(dBm) Verdict
GPRS1900 512 See Graph -13 PASS
GPRS1900 810 See Graph -13 PASS
EGPRS1900 512 See Graph -13 PASS
EGPRS1900 810 See Graph -13 PASS

Huarui 7layers High Technology
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VERITAS

Test Graphs

GPRS1900-512

Ref Level 27.00 dBm Offset 7.13 dB Mode Auto FFT
1 Spectrum Emission Mask TRm View
Limit Check PRASS
20 dBr
10 dBr fi
4
0 dBm f \
-10 dBm
[SEM_LIMIT_002_ABS_0O / \
-20 dBm // h
-30 dBm ﬂ «,:J']'\\
-40 dBm
] [ _|
—50-dBr ¢
-60 dBm M
st M“M
-70 dBrm
CF1.8502 GHz 2505 pts 480.0 kHz/ Span 4.8 MHz
2 Result Summary
Sub Block A Center 1.85GHz TxPower 24.64 dBm RBW 10.000 kHz
Tx Bandwidth 3.840 MHz None
-2.400 MHz -1.200 MHz 1.000 MHz 1.84900 GHz -44.51 dBm -69.15 dB -31.51 dB
-1.200 MHz -200.000 kHz 5.000 kHz 1.85000 GHz -25.64 dBm -50.27 dB -12.64 dB
200.000 kHz 1.200 MHz 5.000 kHz 1.85042 GHz -26.87 dBm -51.51dB -56.87 dB
1.200 MHz 2.400 MHz 1.000 MHz 1.85140 GHz -44.27 dBm -68.91 dB -74.27 dB
= 2025-07-24
avorted 13:28:15
Ref Level 27.00 dBm Offset 7.07 dB Mode Auto FFT
1 Spectrum Emission Mask TRm View
[SEM_LIMIT_002-/ABS 0 PASS
20 dBmr
B L
10 dBr w\\h
0 dBm {- \
-10 dBm H \
-20 dBm }/ L\
30 dBrm j{v vh],‘
-40 dBrm 1
ey | |
—=50-dBr [,_/ﬂ .
-60 dBm M =] M‘“““ww,
MW Mm
-70 dBm
CF 1.909 8 GHz 2505 pts 480.0 kHz/ Span 4.8 MHz
2 Result Summary
Sub Block A Center 1.91 GHz TxPower 24.66 dBm RBW 10.000 kHz
Tx Bandwidth 3.840 MHz None
-2.400 MHz -1.200 MHz 1.000 MHz 1.908 60 GHz -43.84 dBm -68.50 dB -73.84 dB
-1.200 MHz -200.000 kHz 5.000 kHz 1.90960 GHz -25.58 dBm -50.24 dB -55.58 dB
200.000 kHz 1.200 MHz 5.000 kHz 191002 GHz -26.95 dBm -51.61 dB -13.95 dB
1.200 MHz 2.400 MHz 1.000 MHz 1.91100 GHz -43.67 dBm -68.33 dB -30.67 dB
Aborted [T = 2025-07-24

13:29:34
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VERITAS

Ref Level 27.00 dBm Offset 7.13 dB

Mode Auto FFT

1 Spectrum Emission Mask 1Rm View
Limit Check PASS
20 dBm
10 dBr
0 dBm / \
-10 dBm
[SEM_LIMIT_002_ABS_0 / \
-20 dBm / \
-30 dBm / \‘l\
-40 dBm / \
-60 dBm
70 dBm e
CF 1.8502 GHz 2505 pts 480.0 kHz/ Span 4.8 MHz
2 Result Summary
Sub Block A Center 1.85GHz TxPower 20.92 dBm RBW 10.000 kHz
Tx Bandwidth 3.840 MHz None
-2.400 MHz -1.200 MHz 1.000 MHz 1.84900 GHz -46.38 dBm -67.29 dB -33.38 dB
-1.200 MHz -200.000 kHz 5.000 kHz 1.84999 GHz -34.66 dBm -55.57 dB -21.66 dB
200.000 kHz 1.200 MHz 5.000 kHz 1.85041 GHz -31.39dBm -52.31dB -61.39 dB
1.200 MHz 2.400 MHz 1.000 MHz 1.85140 GHz -47.00 dBm -67.92 dB -77.00 dB
e R L0k
EGPRS1900-810
Ref Level 27.00 dBm Offset 7.07 dB Mode Auto FFT
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2 Result Summary
Sub Block A Center 1.91GHz TxPower 21.06 dBm RBW 10.000 kHz
Tx Bandwidth 3.840 MHz None
-2.400 MHz -1.200 MHz 1.000 MHz 1.90860 GHz -46.37 dBm -67.44 dB -76.37 dB
-1.200 MHz -200.000 kHz 5.000 kHz 1.90960 GHz -32.76 dBm -53.83 dB -62.76 dB
200.000 kHz 1.200 MHz 5.000 kHz 1.91000 GHz -30.87 dBm -51.94 dB -17.87 dB
1.200 MHz 2.400 MHz 1.000 MHz 1.91100 GHz -46.52 dBm -67.58 dB -33.52 dB
e W 50
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EXGIFYE Test Report No.: PSU-QSZ2507090114RF02

CONDUCTED SPURIOUS EMISSION
Test Result
Frequenc Result Limit :
Band Channel Rang(;e(MH};) (dBm) (dBm) Verdict
GPRS1900 512 30~15000MHz See Graph -13 PASS
GPRS1900 512 15000~19100MHz See Graph -13 PASS
GPRS1900 661 30~15000MHz See Graph -13 PASS
GPRS1900 661 15000~19100MHz See Graph -13 PASS
GPRS1900 810 30~15000MHz See Graph -13 PASS
GPRS1900 810 15000~19100MHz See Graph -13 PASS
EGPRS1900 512 30~15000MHz See Graph -13 PASS
EGPRS1900 512 15000~19100MHz See Graph -13 PASS
EGPRS1900 661 30~15000MHz See Graph -13 PASS
EGPRS1900 661 15000~19100MHz See Graph -13 PASS
EGPRS1900 810 30~15000MHz See Graph -13 PASS
EGPRS1900 810 15000~19100MHz See Graph -13 PASS
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Eaaaeey Test Report No.: PSU-QSZ2507090114RF02

Test Graphs
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® Att 40dB SWT 599ms ® VBW 3 MHz Mode Auto Sweep
TDF "1"
1 Frequency Sweep 1Rm Max
M1[1]  -26.80 dBm
14.665101 GHz
20 dBr
10 dBry
0 dBm
-10 dBm
H1-13.000 dBm
-20 dBm
v
-30 dBm o J b okl mranmy
40 dBpyi
-50 dBm
-60 dBm
30.0 MHz 29950 pts 1.5 GHz/ 15.0 GHz
Measuring... | NENENENN e A e
GPRS1900-512-15000~19100MHz
Ref Level 20.00 dBm Offset 0.30dB ® RBW 1 MHz
o Att 30dB SWT 16.4ms ® VBW 3 MHz Mode Auto Sweep
TDF "1"
1 Frequency Sweep 1Rm Max
M1[1]  -32.67 dBm
18.977 634 GHz
10 dBrmr
0 dBm
-10 dBm
H1-13.000 dBm
-20 dBm
-30 dBm

50 dBr
-60 dBm
-70 dBmy
15.0 GHz 8210 pts 410.0 MHz/ 19.1 GHz
Measuring... I NNNNENEN e
GPRS1900-661-30~15000MHz
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008

(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 93 of 159




Test Report No.: PSU-QSZ2507090114RF02
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Test Report No.: PSU-QSZ2507090114RF02

Ref Level 30.00dBm Offset 0.30dB ® RBW 1 MHz
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Test Report No.: PSU-QSZ2507090114RF02

Ref Level 30.00dBm Offset 0.30dB ® RBW 1 MHz
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Test Report No.: PSU-QSZ2507090114RF02

Ref Level 30.00dBm Offset 0.30dB ® RBW 1 MHz
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Test Report No.: PSU-QSZ2507090114RF02

Ref Level 30.00dBm Offset 0.30dB ® RBW 1 MHz
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EXIGIFYE Test Report No.: PSU-QSZ2507090114RF02

FREQUENCY STABILITY
Test Result
Voltage

Band Channel V[?}?(%e Tem?%r;\ture De(vl_lgt)lon D((eg;)ar:]l?n (I;rr)nnl]t) Verdict
GPRS1900 512 LV NT -178.41 -0.0964 +2.5 PASS
GPRS1900 512 NV NT -59.23 -0.0320 2.5 PASS
GPRS1900 512 HV NT -170.20 | -0.0920 +2.5 PASS
GPRS1900 661 LV NT -12.25 -0.0065 +2.5 PASS
GPRS1900 661 NV NT 18.84 0.0100 +2.5 PASS
GPRS1900 661 HV NT -7.77 -0.0041 +2.5 PASS
GPRS1900 810 LV NT -125.68 | -0.0658 +2.5 PASS
GPRS1900 810 NV NT -104.33 | -0.0546 +2.5 PASS
GPRS1900 810 HV NT -169.72 | -0.0889 +2.5 PASS

Temperature

Band Channel V[ci}t;\(ge Temr()%r;:\ture De(v|_||azt)|on Dz(e‘\)/';?;c]l;)n (IF_)lFr)nnlqt) Verdict
GPRS1900 512 NV -30 -78.08 -0.0422 2.5 PASS
GPRS1900 512 NV -20 -134.02 | -0.0724 2.5 PASS
GPRS1900 512 NV -10 -55.88 -0.0302 2.5 PASS
GPRS1900 512 NV 0 -48.05 -0.0260 2.5 PASS
GPRS1900 512 NV 10 -57.12 -0.0309 2.5 PASS
GPRS1900 512 NV 20 -161.27 | -0.0872 2.5 PASS
GPRS1900 512 NV 30 -145.97 | -0.0789 2.5 PASS
GPRS1900 512 NV 40 -79.14 -0.0428 2.5 PASS
GPRS1900 512 NV 50 15.19 0.0082 2.5 PASS
GPRS1900 661 NV -30 -51.00 -0.0271 2.5 PASS
GPRS1900 661 NV -20 -108.71 -0.0578 2.5 PASS
GPRS1900 661 NV -10 -15.22 -0.0081 2.5 PASS
GPRS1900 661 NV 0 -4.64 -0.0025 2.5 PASS
GPRS1900 661 NV 10 -3.20 -0.0017 2.5 PASS
GPRS1900 661 NV 20 -25.03 -0.0133 2.5 PASS
GPRS1900 661 NV 30 -143.00 | -0.0761 2.5 PASS
GPRS1900 661 NV 40 -114.83 | -0.0611 2.5 PASS
GPRS1900 661 NV 50 -103.88 | -0.0553 2.5 PASS
GPRS1900 810 NV -30 -67.23 -0.0352 2.5 PASS
GPRS1900 810 NV -20 -68.04 -0.0356 2.5 PASS
GPRS1900 810 NV -10 -88.42 -0.0463 2.5 PASS
GPRS1900 810 NV 0 8.00 0.0042 2.5 PASS
GPRS1900 810 NV 10 -62.14 -0.0325 2.5 PASS
GPRS1900 810 NV 20 -156.36 | -0.0819 2.5 PASS
GPRS1900 810 NV 30 -16.65 -0.0087 2.5 PASS
GPRS1900 810 NV 40 -166.92 | -0.0874 2.5 PASS
GPRS1900 810 NV 50 -78.08 -0.0422 2.5 PASS
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Eaasey est Report No.: PSU-QSZ2507090114RF02

WCDMA BAND2

PEAK-TO-AVERAGE RATIO

Test Result
Band Channel Peak-to-Average Ratio(dB) Limit(dBm) Verdict
Band2 9262 2.96 13 PASS
Band2 9400 2.72 13 PASS
Band2 9538 2.94 13 PASS
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BUREAU
VERITAS

Test Report No.: PSU-QSZ2507090114RF02
Test Graphs

Band2-9262

MultiView

Spectrum
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BUREAU
VERITAS

Test Report No.: PSU-QSZ2507090114RF02
MultiView Spectrum
Ref Level 290.00dBm  Offset 6.27 dB @ AnBW 28 MHz SGL
@ Att 30dB Meas Time 3.6 ms
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Eaaaeey Test Report No.: PSU-QSZ2507090114RF02

26DB BANDWIDTH AND OCCUPIED BANDWIDTH

Test Result

Band Channel Occupu(alii/I Ej)ndwmth 26dB(|3|T.|nzd)WIdth Verdict
Band2 9262 4.150 4.67 PASS
Band2 9400 4.156 4.67 PASS
Band2 9538 4.159 4.68 PASS
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Eaaaeey Test Report No.: PSU-QSZ2507090114RF02

Test Graphs
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Test Report No.: PSU-QSZ2507090114RF02

MultiView
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BUREAU

Test Report No.: PSU-QSZ2507090114RF02

MultiView Spectrum
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Eaaaeey Test Report No.: PSU-QSZ2507090114RF02

BAND EDGE

Test Result

Band Channel Result (dBm) Limit(dBm) Verdict
Band2 9262 See Graph -13 PASS
Band2 9538 See Graph -13 PASS
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Eaaaeey Test Report No.: PSU-QSZ2507090114RF02

Test Graphs
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CONDUCTED SPURIOUS EMISSION
Test Result
Frequency Range Result Limit :
Band Channel (Mhz) (dBm) (dBm) Verdict
Band2 9262 30~15000MHz See Graph -13 PASS
Band2 9262 15000~20000MHz See Graph -13 PASS
Band2 9400 30~15000MHz See Graph -13 PASS
Band2 9400 15000~20000MHz See Graph -13 PASS
Band2 9538 30~15000MHz See Graph -13 PASS
Band2 9538 15000~20000MHz See Graph -13 PASS
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(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 109 of 159



Eaaaeey Test Report No.: PSU-QSZ2507090114RF02

Test Graphs
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FREQUENCY STABILITY
Test Result
Voltage

Band | Channel | Veliage | Temperature | - Deviatin | Deviation | Limit | o1
Band2 9262 VL NT -78.00 -0.0421 12.5 | PASS
Band2 9262 VN NT -111.84 -0.0604 2.5 | PASS
Band2 9262 VH NT -102.74 -0.0555 2.5 | PASS
Band2 9400 VL NT -55.17 -0.0293 12.5 | PASS
Band2 9400 VN NT -175.34 -0.0933 2.5 | PASS
Band2 9400 VH NT 7.40 0.0039 2.5 | PASS
Band2 9538 VL NT -84.85 -0.0445 12.5 | PASS
Band2 9538 VN NT -105.29 -0.0532 12,5 | PASS
Band2 9538 VH NT -168.73 -0.0853 2.5 | PASS

Temperature
Temperatur L L .

Band Channel V((:}t;g)e < (FE )atu De(vl_liazt)lon Dz(er\)/rl)ar;c]l;)n (Ir‘)';)nr:) Verdict
Band2 9262 NV -30 -10.79 -0.0058 +2.5 | PASS
Band2 9262 NV -20 -71.36 -0.0385 12,5 | PASS
Band2 9262 NV -10 -31.41 -0.0170 2.5 | PASS
Band?2 9262 NV 0 -163.20 -0.0881 +2.5 | PASS
Band2 9262 NV 10 -153.34 -0.0828 +2.5 | PASS
Band2 9262 NV 20 -78.03 -0.0421 2.5 | PASS
Band2 9262 NV 30 -89.75 -0.0485 2.5 | PASS
Band?2 9262 NV 40 -77.84 -0.0420 2.5 | PASS
Band2 9262 NV 50 -92.89 -0.0501 +2.5 | PASS
Band2 9400 NV -30 -55.91 -0.0297 +2.5 | PASS
Band?2 9400 NV -20 -149.55 -0.0795 2.5 | PASS
Band?2 9400 NV -10 -83.68 -0.0445 2.5 | PASS
Band2 9400 NV 0 -123.30 -0.0656 +2.5 | PASS
Band2 9400 NV 10 -36.94 -0.0196 +2.5 | PASS
Band?2 9400 NV 20 -82.31 -0.0438 2.5 | PASS
Band2 9400 NV 30 -92.82 -0.0494 +2.5 | PASS
Band2 9400 NV 40 18.47 0.0098 +2.5 | PASS
Band?2 9400 NV 50 -28.51 -0.0152 2.5 | PASS
Band2 9538 NV -30 -123.77 -0.0649 2.5 | PASS
Band2 9538 NV -20 -127.46 -0.0668 +2.5 | PASS
Band2 9538 NV -10 -113.52 -0.0595 2.5 | PASS
Band2 9538 NV 0 -55.15 -0.0289 2.5 | PASS
Band2 9538 NV 10 -113.63 -0.0596 +2.5 | PASS
Band2 9538 NV 20 -75.57 -0.0396 +2.5 | PASS
Band2 9538 NV 30 -146.75 -0.0769 2.5 | PASS
Band2 9538 NV 40 -57.63 -0.0302 2.5 | PASS
Band2 9538 NV 50 -157.94 -0.0799 +2.5 | PASS
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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VERITAS

LTE BAND25(INCLUDING LTE BAND2)

PEAK-TO-AVERAGE RATIO(CCDF)

Test Result
Bandwidth | Modulation | Channel | RB Configuration | Result (dB) | Limit (dB) | Verdict
1.4MHz QPSK 26047 1RB Low 5.16 13 PASS
1.4MHz QPSK 26047 Full RB 5.54 13 PASS
1.4MHz 16QAM 26047 1RB Low 5.74 13 PASS
1.4MHz 16QAM 26047 Full RB 6.30 13 PASS
1.4MHz QPSK 26365 1RB Low 4.84 13 PASS
1.4MHz QPSK 26365 Full RB 5.62 13 PASS
1.4MHz 16QAM 26365 1RB Low 5.60 13 PASS
1.4MHz 16QAM 26365 Full RB 6.22 13 PASS
1.4MHz QPSK 26683 1RB Low 4.92 13 PASS
1.4MHz QPSK 26683 Full RB 5.50 13 PASS
1.4MHz 16QAM 26683 1RB Low 5.68 13 PASS
1.4MHz 16QAM 26683 Full RB 6.24 13 PASS
3MHz QPSK 26055 1RB Low 5.26 13 PASS
3MHz QPSK 26055 Full RB 5.66 13 PASS
3MHz 16QAM 26055 1RB Low 6.00 13 PASS
3MHz 16QAM 26055 Full RB 6.38 13 PASS
3MHz QPSK 26365 1RB Low 4.78 13 PASS
3MHz QPSK 26365 Full RB 5.44 13 PASS
3MHz 16QAM 26365 1RB Low 6.12 13 PASS
3MHz 16QAM 26365 Full RB 6.24 13 PASS
3MHz QPSK 26675 1RB Low 4.96 13 PASS
3MHz QPSK 26675 Full RB 5.46 13 PASS
3MHz 16QAM 26675 1RB Low 5.50 13 PASS
3MHz 16QAM 26675 Full RB 6.40 13 PASS
5MHz QPSK 26065 1RB Low 5.32 13 PASS
5MHz QPSK 26065 Full RB 5.74 13 PASS
5MHz 16QAM 26065 1RB Low 6.08 13 PASS
5MHz 16QAM 26065 Full RB 6.40 13 PASS
5MHz QPSK 26365 1RB Low 4.98 13 PASS
5MHz QPSK 26365 Full RB 5.58 13 PASS
5MHz 16QAM 26365 1RB Low 5.46 13 PASS
5MHz 16QAM 26365 Full RB 6.30 13 PASS
5MHz QPSK 26665 1RB Low 5.34 13 PASS
5MHz QPSK 26665 Full RB 5.66 13 PASS
5MHz 16QAM 26665 1RB Low 5.82 13 PASS
5MHz 16QAM 26665 Full RB 6.44 13 PASS
10MHz QPSK 26090 1RB Low 5.52 13 PASS
10MHz QPSK 26090 Full RB 5.74 13 PASS
10MHz 16QAM 26090 1RB Low 5.94 13 PASS
10MHz 16QAM 26090 Full RB 6.46 13 PASS
10MHz QPSK 26365 1RB Low 5.08 13 PASS
10MHz QPSK 26365 Full RB 5.54 13 PASS
10MHz 16QAM 26365 1RB Low 5.82 13 PASS
10MHz 16QAM 26365 Full RB 6.28 13 PASS
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10MHz QPSK 26640 1RB Low 4.94 13 PASS
10MHz QPSK 26640 Full RB 5.78 13 PASS
10MHz 16QAM 26640 1RB Low 5.76 13 PASS
10MHz 16QAM 26640 Full RB 6.52 13 PASS
15MHz QPSK 26115 1RB Low 5.38 13 PASS
15MHz QPSK 26115 Full RB 5.86 13 PASS
15MHz 16QAM 26115 1RB Low 5.88 13 PASS
15MHz 16QAM 26115 Full RB 6.42 13 PASS
15MHz QPSK 26365 1RB Low 4.58 13 PASS
15MHz QPSK 26365 Full RB 5.78 13 PASS
15MHz 16QAM 26365 1RB Low 5.72 13 PASS
15MHz 16QAM 26365 Full RB 6.42 13 PASS
15MHz QPSK 26615 1RB Low 4.82 13 PASS
15MHz QPSK 26615 Full RB 5.98 13 PASS
15MHz 16QAM 26615 1RB Low 5.32 13 PASS
15MHz 16QAM 26615 Full RB 6.48 13 PASS
20MHz QPSK 26140 1RB Low 5.10 13 PASS
20MHz QPSK 26140 Full RB 5.52 13 PASS
20MHz 16QAM 26140 1RB Low 5.52 13 PASS
20MHz 16QAM 26140 Full RB 6.36 13 PASS
20MHz QPSK 26365 1RB Low 4.80 13 PASS
20MHz QPSK 26365 Full RB 5.54 13 PASS
20MHz 16QAM 26365 1RB Low 5.52 13 PASS
20MHz 16QAM 26365 Full RB 6.38 13 PASS
20MHz QPSK 26590 1RB Low 4.94 13 PASS
20MHz QPSK 26590 Full RB 5.70 13 PASS
20MHz 16QAM 26590 1RB Low 5.98 13 PASS
20MHz 16QAM 26590 Full RB 6.48 13 PASS
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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VERITAS

Test Graphs
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